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________________________________________________________________
Q: For Case Scenario 2 presented at today's breast webinar, you coded the Surgical Procedure of Primary Site to 49: Total mastectomy w/removal of contralateral breast w/implants.  The CAForum has multiple entries regarding skin-sparing mastectomies, and they all state to code these surgeries to 30: subcutaneous mastectomy.  The contralateral breast removal is not coded because it is most likely removed for cosmetic reason; the scenario does not show evidence of Rt breast involvement.  Code 30 is further supported as this skin-sparing technique was performed to facilitate immediate breast reconstruction.
 
Could you please confirm which the correct surgical code is?

A:  You are correct.  Code 30 would be the correct surgery code for case scenario 2. See the CAnswer forum post http://cancerbulletin.facs.org/forums/showthread.php?124-Surgery-coding-for-breast-ca
________________________________________________________________
Q: Note in SEER manual says code 51 or 52 if patient has excisional biopsy & axillary lymph node dissection followed by simple mastectomy, code cumulative result of surgeries which is modified radical mastectomy in this case. So is this scenario different enough that same logic does not apply, or are SEER & CoC different?

A: We verified that SEER and CoC are consistent on this.  I was the one that was wrong!  If a patient has an axillary node dissection and a simple mastectomy, the surgery code should be in the 50 series.  This is a cumulative code.  So even if the axillary node dissection and simple mastectomy were done at different times, the surgery code would be in the 50 series. See the example below

Axillary node dissection was done on 1/1/13.  Simple mastectomy (one breast no reconstruction) done on 1/15/13.  The surgery code for the 1/15/13 procedure would be 51.  

However, in case scenario 3 the original lumpectomy and axillary node dissection had been done 20 years prior for a different primary.  The patient now presents with a second primary in the same breast.  This primary is confined to the breast and the lymph nodes are clinically negative.   If we were to code this a 51 we would be over coding the case.  

The correct surgery code for case scenario 3 would be 41.
http://cancerbulletin.facs.org/forums/showthread.php?7018-Surgery-code-simple-mastectomy-for-patient-with-second-primary-in-same-breast
________________________________________________________________
Q: if a simple mastectomy is performed with sentinel lymph node biopsy and the sentinel lymph node is positive and axillary lymph node dissection is then performed, is the surgery code in the 40 range or 50 range?

A: What I stated during the webinar was incorrect.  We verified with both SEER and the CoC that if an axillary node dissection and a simple mastectomy are done, we should code in the 50 range.
________________________________________________________________

Q: Can the grade differentiation code be used to determine the Bloom Richardson Score?

A: If you are asking if terminology like moderately differentiated, poorly differentiated, etc. can be converted to a Bloom Richardson score, then the answer is no, it cannot.
________________________________________________________________
Q: Would you define the central portion of the breast?

A: According to the SEER Coding Guidelines for breast  http://seer.cancer.gov/manuals/2013/AppendixC/breast/coding_guidelines.pdf  code C501 should be used if the tumor description is describeds as:
· Central portion of breast (subareolar) area extending 1 cm around areolar complex 
· Retroareolar 
· Infraareolar 
· Next to areola, NOS 
· Behind, beneath, under, underneath, next to, above, cephalad to, or below nipple 
· Paget disease with underlying tumor 
· Lower central 
________________________________________________________________
Q: When the path report says DCIS with comedo 'change', should that be coded to 8501?

A: No. The code for that would be 8500/2.
________________________________________________________________
Q: Jim mentioned comedo necrosis when discussing comedo DCIS.  Does this mean we can use that term to code 8501?

A: I found this on the SEER website. ‘For cases diagnosed 2007-2013, comedo necrosis is not synonymous with comedocarcinoma. If no further information is available for this case, code as carcinoma in situ.’
________________________________________________________________
Q: What criteria would be used to determine whether to use anti-estrogen drugs or anatrozole medication?

A: From what I've found, Tamoxifin can be used regardless of menopausal status. Anatrozole is an aromatase inhibitor.  It would not be used in women with functioning ovaries.
________________________________________________________________
Q: Can a trauma which causes necrotic tissue transform into a carcinoma?

A: Not that I am aware of.
________________________________________________________________
Q: Jim said Oncotype is intended for use by women.  Is it useful for male breast cancer as well or has it not been studied in males yet?

A: I haven’t been able to find much information on Oncotype DX for male breast cancer patients.  The one article I did find was from 2009 and at that time it was considered experimental.  
________________________________________________________________
Q: What level are internal mammary lymph nodes?

A: Internal mammary lymph nodes are not considered axillary lymph nodes so aren't given a Level.  Intramammary nodes are considered level 1 axillary nodes.
________________________________________________________________
Q: What number is considered a small number for central registries?

A: The didn't really say, but I would think it would be 3-4 or fewer.
________________________________________________________________
Q: Code 1 for the data item, scope of regional lymph node surgery, was used previously only for aspiration or CORE NEEDLE biopsy. Your slide indicates it also covers excisional biopsy of the node. What's the difference between excisional biopsy removal and code 4 where 1 node only is removed? It looks like 2 codes for when 1 node is removed.

A: we submitted this question to CAnswer forum.  You can follow their response at http://cancerbulletin.facs.org/forums/showthread.php?6993-Excision-of-a-single-lymph-node-code-1-or-4&p=17334#post17334
________________________________________________________________
Q: For the central registry's note - in order for us to assume it's a code 2 for SLNB - do the results have to be negative or if they removed 5 or fewer lymph nodes and some are positive and you don't have the op report do you still code Scope of Regional Lymph Node Surgery to a 2?

A: I don't think the results of the procedure should be taken into consideration. What you might look for is something that would indicate positive lymph nodes before the procedure.  If metastasis was suspected prior to surgery, it would probably not be a SLNB.
________________________________________________________________
Q: If originally a sentinel  lymph node biopsy was done and coded to a 2, then later an axillary lymph node dissection was done, do we changed both to a code 7?

A: No.  The first procedure would remain a 2. The second procedure would be a 7. Good question.
________________________________________________________________
Q: If you don't have any information on whether a multigene signature test such as Oncotype Dx or MammaPrint was done AND you have a stage 3, can you assume for SSF22 and 23 and code test not done or should it be 999, unknown?

A: This has been sent to the CAnswer Forum for clarification.  You can follow the question at http://cancerbulletin.facs.org/forums/showthread.php?6989-Multigene-Signature-Test&p=17329#post17329 
________________________________________________________________
Q: Have you heard anything about discontinuing collecting lobular carcinoma in situ (LCIS) since physicians are not considering this cancer?

A: Nothing new. That is something that has been discussed for years.  However, I was reading through the NCCN guidelines and they noted that some types of LCIS are more likely to develop into invasive carcinoma than others.  My guess is we will continue to collect LCIS.
________________________________________________________________
Q: If the Pathology says grade 2, can you use the grade to determine the Bloom Richardson Score?

A: Note 4 preceding the codes for CS SSF7, BR or Nottingham Score/Grade, states: If only a grade of 1 through 4 is given with no information on the score and it is unclear if it is a Nottingham or BR Grade, code 999.
________________________________________________________________
Q: You mentioned LCIS was followed by mammogram.  I thought lobular did not show up well on mammograms?

A: That is a good question. It is part of the NCCN recommendation. However, it is well documented that LCIS is very difficult to identify on mammogram.  
________________________________________________________________
Q: The radiologist mentioned the sub-pectoral lymph nodes. What level are these?  

A: Sub-pectoral lymph nodes are considered level II axillary lymph nodes. http://cancerbulletin.facs.org/forums/showthread.php?2814-Subpectoral-Lymph-Nodes.&highlight=subpectoral 
________________________________________________________________
Q: Please explain how genomic testing will predict how likely radiation will be of benefit.

A: From what I understand, the genomic testing assesses the likelihood of recurrence.  If the score indicates that the tumor is not likely to recur, radiation may be determined to be unnecessary.
________________________________________________________________
Q: In the previous presentation, can you explain why the site code from two tumors (one invasive, one in situ) is coded to the site code with the invasive component?  Shouldn't it be coded to C50.9 if tumors are in two different quadrants?

A: According to the SEER coding guidelines http://seer.cancer.gov/manuals/2013/AppendixC/breast/coding_guidelines.pdf,  we go with the location of the invasive tumor when both in situ and invasive tumors are present.
________________________________________________________________
Q: Is there an edit between CS extension and SSF 24 for Paget's dz...i.e. will you get an error if you code SSF 24 as 010 (present) but don't code CS Extension in the 50-70 range?

A: Not that I am aware of.  I will forward this to the CS Edits WG for consideration. Thank you!
________________________________________________________________
Q: What is the histology code for Paget disease and underlying in situ carcinoma or Paget disease and underlying invasive carcinoma? 

A: When Paget disease is present and stated to be in situ and the underlying tumor is intraductal carcinoma, code 8543/2. When Paget disease (NOS) is present and the underlying tumor is intraductal, code 8543/3. When Paget disease is present and the underlying tumor is invasive ductal, code 8541/3.
________________________________________________________________
Q: For those factors that code both the value and the interpretation and you only have one of those, say the value but you don't have the interpretation, you code the value, how would you code the interpretation, 997 vs. 999?  It could also be other way too.

A: In that situation, assign code 997 (test done, results not in chart).
________________________________________________________________
Q: If patient is ER negative and PR 1+ with a negative Her2, and the treating MD's treat as triple negative, the CAnswer Forum says to code the SSF's as negative based on MD interpretation. The MD's do not give hormone. How do we code the treatment to be concordant with CP3R?

A: I would forward that question to the forum dealing with CP3R.
________________________________________________________________
Q: Why is question #5 on quiz 2 B and not D?

A: The arimidex was not given as neoadjuvant treatment. It was given to reassure the patient. So the eval code should be b) 3. (CAnswer Forum:  http://cancerbulletin.facs.org/forums/showthread.php?4551-Excision-w-Gross-Neg-Microscopic-Pos-Margins-followed-by-Hormone-then-Mastectomy) 
________________________________________________________________
Q: Quiz 2 scenario indicates largest lymph node metastasis is 1.1 cm. Why couldn't CS Lymph Nodes code= 250?

A: Code 250 is used if the lymph nodes are moveable. The nodes on sentinel node biopsy were stated to be matted.
________________________________________________________________
Q: Why isn't hormone considered neoadjuvant therapy?

A: Physician states it was only given to reassure patient. It was not given to shrink tumor so it is not neoadjuvant treatment. 
CAnswer Forum:  http://cancerbulletin.facs.org/forums/showthread.php?4551-Excision-w-Gross-Neg-Microscopic-Pos-Margins-followed-by-Hormone-then-Mastectomy _______________________________________________________________
Q: For case scenario 1, what is the code for SSF24? Is it Paget's Disease? Wouldn't the code be 000?

A: Since SSF24 is not required by any of the standard setters we coded it as 988.
________________________________________________________________
Q: What is the primary site code for tumors described as being at 1:30, 2:30 etc?

A: Code to the quadrant where the whole number is located. So, left breast 1:30 or 2:30 would be upper outer quadrant and right breast upper inner quadrant.
________________________________________________________________
Q: If you have a tumor at 3:00 and one at 1:00 both same histology, what is the primary site coded to?

A: If both tumors are invasive, code primary site to C50.9. If 1 is invasive and 1 is in situ, code primary site to sub-site with invasive tumor.
________________________________________________________________
Q: Why is apocrine a DCIS subtype but not an invasive ductal subtype?

A: I don't know why it is not in the table. Table 1 note says that if a subtype of ductal carcinoma is only listed in the in situ table that does not mean it cannot be invasive. 
________________________________________________________________
Q: IIf a tumor is reported as originating in the central breast, 1:00 position, what is the primary site?

A: The central portion of the breast is in all 4 quadrants. In your question I believe 1 o'clock is describing where in the central breast the tumor is located. I would assign primary to central breast, C50.1.
________________________________________________________________
Q: In your slide "Intraductal mixed with other subtypes" should apocrine be removed as per SINQ 20091085? http://seer.cancer.gov/seerinquiry/index.php?page=view&id=20091085&type=q

A: We contacted SEER about this and they said they intended for SINQ 20091085 to instruct registrars to make this change now. However, it appears that many have not seen this SINQ question and not made this correction to their rules. However, some registrars have made the correction.

They recommend that for now registrars continue coding these cases as they have in the past.  This issue will be clarified with the updated rules planned for 2015 cases
________________________________________________________________
Q: If ER/PR results are only reported as values, what value constitutes positive, negative or borderline?

A: Registrars should not try to interpret the value. If there is no interpretation, assign code 997 (test ordered, results not in chart).
________________________________________________________________
Q: I have noticed that our radiation oncologist is not recommending radiation therapy for patients over age 70 who have had a lumpectomy. Apparently there was a study that came out of Canada that strongly recommended the benefits didn't outweigh the comorbidity.
A: Interesting
________________________________________________________________
Q: Is it acceptable to add the scores given in the SBR statement on the pathology report to get a score if the score is not given ( grade not given either) on the pathology report?
A: Yes, it is. Go to the following URL on CAnswer Forum: http://cancerbulletin.facs.org/forums/showthread.php?356-Breast-SSF-7-Nottingham-Score&highlight=BR+score 
________________________________________________________________
Q: How do you code grade when it is listed as Nuclear Grade? For example, final pathologic diagnosis is invasive ductal carcinoma, nuclear grade 2.
A: Nuclear grade cannot be converted to a Bloom Richardson score/grade. So, in this example, SSF7 would be assigned code 999, unless there was information elsewhere in the pathology report documenting the Bloom Richardson score/grade. There is a great deal of confusion about converting different grading systems into a code for the grade data item so I am not comfortable answering that. A technical workgroup of the standard setters is working on this issue.
________________________________________________________________
Q: Who has to make the diagnosis of inflammatory carcinoma, pathologist or clinical physician?
A: If you are talking about coding the histology as inflammatory carcinoma, it would need to be the pathologist.  If you are referring to the CS codes or AJCC stage, it should be the clinician.
________________________________________________________________
Q: Comment: Our Path labs only run a FISH if the Her/2 is a 2+ or higher.
A: That seems reasonable. 2+ would usually mean that test equivocal or borderline so they would want to send it for a FISH test to see if they could get a positive or negative.  3+ would indicate a positive test so they may just want to confirm that it is positive.  
________________________________________________________________
Q: Medical oncologist ordered genetic testing that tested for presence or absence BRCA 1 & BRCA 2 only.  No other genetic testing performed.  Should the BRCA 1 & BRCA 2 test results be coded in SSF 22 & 23?
[bookmark: _GoBack]A: No, they should not.
________________________________________________________________
Q: On quiz 2 under the 9/20/12 path information, doesn't it say Bloom Richardson score 6 grade 2? So does that make question 9 answer b) 120: medium?  I could be wrong, just quizzing myself.  
A: The score takes precedence over the grade. So, because both are documented the score, 6, should be coded and the code is 060.
________________________________________________________________
